



Report No: WLRP17-0588/2

Tensile Adhesion Test

Test Method: ASTM E2134
Adhesive used: Epoxy Glue
Type of Specimen: Type C

Description	RESULTS
Test Number	1
Test Position	Vertical
Cross section area of test Piece (mm ²)	2500
Max. Load Applied (N)	363
Tensile Adhesion Strength (N/mm ²)	0.145

Impact Resistance

Temperature: 23±2 °C
R. Humidity: 50±5%
Mass of Cylindrical Weight: 1.82kg
Diameter of Plunger Head: 13mm
Drop Height: 150 mm

Test	Method	Observation
Impact Resistance	ASTM E2486/E2486M-13	No failure was observed up to 150mm height of the impact tester.

Remarks: None

Signed for and on behalf of Wimpey Laboratories

Binu K. Babu
Technical Manager

Test results relate only to the samples tested
This report shall not be reproduced except in full, without the written approval of the laboratory.
End of text.

Page 2 of 2

